
FINANCIAL, ORGANIZATIONAL AND TECHNOLOGY STRATEGIES FOR

WASTEWATER TREATMENT PROJECTS IN SMALL AND MEDIUM SIZE

COASTAL MUNICIPALITIES IN GREECE

by

Haralabos N. Pandis

Di .,loma of Civil Engineering, National Technical University of Athens (1990)

Submitted to the Department of Civil Engineering
in Partial Fulfillment of the Requirements for

the Degree of

MASTER OF SCIENCE
in Civil Engineering

at the

Massachusetts Institute of Technology

January 1992

(") 1992 Haralabos N.Pandis
All rights reserved

The author hereby grants to MIT permission to reproduce and to
distribute copies of this thesis document in whole or in part.

II • to-..

Signature ofAuthor -
Depanment of Civil Engineering
[...]
large surface area available for recreation.

d) can accomodate seasonal and daily variation both in flow and wastewater

composition.

e) is easy to operate and economically accepted.

6.3 Synoptic presentation of Conventional and Chemically­

Enhanced wastewater treatment technologies

In the next four sections the basic characteristics of a selected group of treatment systems

are described; these systems are Primarj Treatment (conventional), Biological Secondary

Treatment (conventional), Advanced Primary Treatment (chemically enhanced), and

Chemical Secondary Treatment. Finally, in the last two sections a performance-based and

a cost-based comparison of the four systems is discussed. Conventional treatment methods

are currently implemented in Greece and in the majority of the world. The chemical

systems are implemented in a limited number of plants, most of which are in Scandinavia

and California, with significant success both from a performance and an economic point

of view.

6.3.1 Conventional Technology

6.3.1.1 Primary Treatment

..
.1-

-;!"

The Primary Treatment (PT) process includes the following steps:

pre-treatment,

grit removal chamber,

primary sedimentation,

In this process Total Suspended Solids (TSS) and BOD removal occurs through the

- 125 -



)
settling of particles contained in the raw sewage. Discrete particle settling, where

gravitation forces dominate, is the only active removal. PT removes particles larger than

40pm.

In Diagram 6.1 the rate of TSS and BOD removal in Primary Treatment as a function of

the Overflow Rate22 is shown [Harleman et al. 1991, B].

6.3.1.2 Biological Secondary Treatment

1.)

The Biological Secondary Treatment (BST) process includes the three steps of PT

followed by a biological process. The primary effluent is directed to tanks where

conditions favor the growth of bacteria that absorb further components from the

wastewater, particularly to enhance organic particles removal. There are two types of

biological treatment processes:

Activated sludge It consists of aeration basins, settling tanks, and return sludge

equipment. The mechanisms involved in the removal of pollutants are the

transformation of colloidal and dissolved organic particles into bacterial life and

growth, flocculation, and sedimentation. To transform the soluble fraction and

organic particles into bacterial growth and energy, oxygen is required. Lack of

sufficient oxygen leads to failure of the method. Flocculation occurs naturally

because of the affinity of the biomass to settle more rapidly in settling tanks. In

Diagram 6.2 a schematic of a conventional activated sludge process is shown.

2. Trickling filter It consists of a filter media in an enclosed basin where wastewater

is distributed over the media, sludge recycling equipment (if necessary), and

settling tanks. The mechanisms involved in the removal of pollutants are the

22 Overflow Rate: the volume rate of flow through the plant divided by the total surface area
of the settling tanks ( see section 6.4.1 )

- 126 -



80

70

60

50

40

I

I
}-' ,

, .. Removal Efficiency
•• limited to 60 Percent

\ , for Th is Study

~~

~~

~

I

2.5002.0001.5001.000500]----------o

Surface Oven'low Rate \gpd/ft2)

60-----------------~11
I

, I
50~------~-.....;~~~...;....---~--

Ii

I I I I
JO ---~----..;...-..;~...;...-----

I ; I

20·l----------..;...-~~---~~~

I
II

10 ------------------1I

I II
0 _

JOO 500 600 800 1.000 2.000 3.000

Suriace Overflow Rate 19pd/ft2)

DIAGRAM 6.1 : TSS AND BOD REMOVAL RATES VERSUS OVERFLOW
RATES IN PT

SOURCE: HARLEMAN et al., 1991, B
- 127 -



INFLUENT I AERATION

TANK

SLL'DGE RETIJR1"-l

EFFlUENT

WASte.

SLUDGE

DIAGRAM 6.2 : SCHEMATIC OF CONVENTIONAL ACTIVATED-SLUDGE PROCESS

SOURCE: METCLAFF et al., 1990

- 128 -



transformation of colloidal and dissolved organic particles into bacterial life and growth

functions. In this process, micro-organisms adhere to the media. Once the build-up of the

organisms is too great, they slough-off and this sludge is pumped either to the primary

clarifiers, to the beginning of the trickling filter, to a second stage filter, or to an

additional clarifier. In Diagram 6.3 a schematic of a trickling filter process is shown.

6.3.2 Chemically Enhanced Treatment

6.3.2.1 Advanced Primary Treatment

The Advanced Primary Treatment (APn process includes the following steps:

pre-treatment,

grit removal,

primary sedimentation,

as in PT, plus

addition of small quantities of a coagulant before sending the effluent into

sedimentation tanks.

In Advanced Primary Treatment anorganic metal salts (such as ferric chloride, alum and

lime) and/or polymers are added to the wastestream to enhance coagulation and settling.

Metal salt (20-30 mg/l) (the coagulant agent) needs rapid mixing in order to optimize the

coagulation process. Therefore, it should be added as far upstream of the grit chamber as

possible to allow enough mixing time for coagulation to occur. The polymer (0.2-0.3

mgll) is added ahead of the grit chamber. Coagulation removes particles larger than

O.lJlm. In Diagram 6.4 a schematic of an APT system is shown. Examples of plants

where the APT process is implemented are "Samia, Ontario, Canada" and "Point Lorna,

San Diego".

- 129 -



RECYCLE

rNFLUEr-IT PRIMARY ,
CLARIFIER

EFPtUENT
FILTER

CLARIFIER

A. SINGLE, STAGE

RECYCLE RECYCLE

INFl..UEr-IT PRIMARY ,
FaTER

EFFLUENT
-L...oo FILTER CLARIFIER

CLARIFIER

B. TWO· STAGE

DIAGRAM 6.3 : SCHEMATIC OF TRlCXLING FILTER PROCESS

SOURCE: :METCLAFFet aI., 1990

- 130 -



SedimenlatiOlll3llk I

Metal Salt Polymer
20-30 mgll 0.2..Q.3 mg/l

+ +----I Grit Chamber7

DIAGRAM 6.4 : SCHEMATIC OF AN APT PROCESS

SOURCE: MORRISSEY, 1990

j
--..i-"o,-

Metal Salt
150 mg/l

+

Polymer
0.2-0.3 mg/l

+IGnt Cham~r7
t= 20mm. [illIillJ ISemmen~on l3IIk I

Flocculation basins
t =30 min.

DIAGRAM 6.S : SCHEMATIC OF A SINGLE STAGE CST PROCESS

SOURCE: MORRISSEY, 1990

- 131 -



6.3.2.2 Chemical Secondary Treatment

The tenn Chemical Secondary Treatment (CST) can be attributed to any process which

uses floc-fonning chemical additives in order to meet EPA requirements for secondary

treatmenf3. CST can be distinguished in two categories:

a. single stage (CS-l) includes the following steps:

pretreatment

grit removal

flocculation

primary sedimentation

chemical addition (larger quantities than APT)

CS-l utilizes about 150 mgll of a metal salt (compared to 20-30 mgll for APT)

and 0.2-0.3 mgll of polymer. The difference between CS-1 and APT is that

flocculation basins are provided before the sedimentation tanks to maximize the

flocculation process and that a larger quantity of chemical salts is added. The

flocculation basins are in series and the mixing rates become progressively slower.

The metal salt is added approximately 20 minutes upstream of the flocculation

basins. The polymer is added before the flocculation basins. It is mixed with the

wastewater and metal salt for approximately 30 minutes before reaching the

sedimentation tanks. In Diagram 6.5 a schematic of a single stage CST is shown.

Most examples of CS-l come from Scandinavia, and especially from Norway.

b. double stage (CS-2) is a sequential combination of an APT and a Biological

Secondary process. The additional TSS and BOD removal by APT compared to

PT results in a secondary biological plant that is more efficient and smaller, as

23 EPA requirements for seconda'\¥ treatment: all publicly owned wastewater treatment plants
achieve effluent limits of 30 mgll of TSS and BOD (30-day average) and 85% removal of TSS
and BOD.

- 132 -



6.3.2.3

smaller quantities and sizes of particles have to be treated. Example where a

double stage process is implemented, is the plant at "Hyperion, Los Angeles",

where Activated Sludge is used for secondary treatment (Diagram 6.6 adapted

from Harleman et al., 1991, B).

Chemical additives

There are two categories of chemical additives that can be used to enhance performance

of a wastewater treatment plant; Natural Organic Compounds and Polymers.

A. Natural Anorganic Compounds

1. Alum [ AI2(S04)3 . 18 H20 ] is very effective in terms of sweep coagulation24
, if

used in large amounts. The larger the quantity of alum used, the larger the amount of

sludge2S produced. The sludge generated is harder to dewater than the sludge generated

by destabilization.

2. Lime [ Ca(OH)2 ] is highly dependent on the pH and alkalinity of the wastewater. It

requires pH values close to 11. This may be costly if the initial pH is very low since it

is expensive to raise pH from 8 to 9. However, the cost to incrementally raise pH

decreases with increasing pH. In large quantities, lime is effective in terms of sweep

coagulation. The amount used can be reduced by recycling the sludge water which is high

in pH. Lime sludge, though it is voluminous, is easy to dewater.

24 Sweep Coagulation: a large amount of metal salt is added to the wastewater so that the
metal hydroxides formed by precipitation settle very rapidly. When they precipitate, they carry
with them smaller colloidal size panicles.

2S Sludge is the by-product of any treatment that removes solids from the waste stream. The
sludge produced during precipitation -which is what chemicals enhance- has higher water content
and is voluminous.

- 133 -



st1
mg.d

Fec Chlord 20 prn I e = pm

AnioniC Polvmer =0.25 ppm

TSS =29 m
370 mgd BOD =85

- ,A.dvanced Primary Acttvated Sludge
ISS = 270 mgtt TSS = .+ mgtl
300 = 300 mg.,l BOD =,2 mgtl

iSS ='+5 mgjl
800\'.: 14S mgll

Advanced Primary Only:

Remo,,~1 ('," TSS =83%
Removal vI BOD = 52%

Advanced Primary P(us Adlvated Sludge:

Removal or TSS = 99%
Removal or BOD =96%

DIAGRAM 6.6 : SCHEMATIC AND PERFORMANCE OF HYPERION
TREATMENT FACILITY

SOURCE: HARLEMAN et al., 1991, B

- 134-



3. Ferric Chloride [ FeC13 ] is very effective in terms of sweep coagulation if used in

large amounts. The larger the quantity of Ferric Chloride used, the larger the amount of

sludge produced. The sludge generated is harder to dewater than the sludge generated by

destabilization.

4. Seawater contains metal saIts of Ca, Mg, Na and other metals which enhance

coagulation. It is obviously very cheap for coastal areas and in Norway where it has been

consistently used has proved to be very effective. It can be used either alone or in

combination with lime, which is the Norway case [Odegaard, 1990].

In a lime/seawater plant, a few percent (3-5%) of seawater is blended continuously in the

raw wastewater before lime is added. The beneficial effect of the added seawater is

generally a better effluent quality at a reduced lime dosage. It improves the removal of

particulate matter, including phosphorus, at nonnally insufficient lime dosages. Its effect

in the mechanics of the process is particle destabilization, aggregation, and thus improved

settling. The theory behind these effects of seawater addition, though not 100% explained,

claims that the enhanced performance is the result of increased magnesium concentration

leading to increased precipitation of the very flocculent Mg(OH)2 [Idelovitch et aI., 1978].

The amount of seawater needed depends, therefore, on the solubility of magnesium

hydroxide, which is a function of pH. As little as 1 - 2% seawater is needed if pH values

above 11 are used. The drawback of the process is the relatively high sludge production.

Reduced lime dosages give reduced sludge production, but on the other hand increased

magnesium precipitation will result in higher sludge production. Still total sludge

produced will be less in the lime/seawater process than in the lime process. The advantage

is that the sludge settles and thickens very well resulting in a more moderate sludge­

volume production.

Polymers

- 135 -



Polymers are very effective in terms of colloidal destabilization. The mechanics of the

destabilization process involve one of the following two:

oppositely charged particles are absorbed onto the polymers, or

polymers "bridge" the small region between two particles that repel each

other.

The major advantage of polymers is that as they are highly charged are, they can readily

destabilize particles. This reduces the amount of metal salts required and consequently the

amount of sludge produced. Odegaard et al. (1990) have shown that metal salts (they

tested Alum) can be replaced by a cationic polymer at a ratio 7.5 : 1 without affecting

removal rates for TSS and BOD. At the same time the amount of sludge produced is

dramatically reduced. The disadvantage is that the cationic polymer does not precipitate

phosphorus.

6.4 Evaluation of alternative treatment systems for coastal

and tourist municipalities

In the following sections, the four systems described in the previous sections will be

criticized and evaluated from both a performance and a cost point of view.

6.4.1 Performance evaluation

In general, wastewater treatment processes depend on gravity to allow particles to settle

out in large settling tanks. Removal efficiency in a given plant is directly related to the

number of modular settling tanks used.

The efficiency is evaluated on the basis of % removal and concentration in the treated

effluent of conventional pollutants -Suspended Solids and BOD-, Nutrients -Phosphorus

- 136 -



and Nitrogen-, and contaminants -heavy metals. The variable used to compare and predict

plant performance is the volume rate of flow through the plant divided by the total

surface area of the settling tanks. This ratio is known as the "overflow rate" and is

expressed in gallons per day per square foot (gpd/fr).

The criteria of the comparison used in this thesis will be removal rates for TSS, for BOD,

for the conventional pollutants P and N, other contaminants, and sludge production. Each

time the performance will be connected with the required overflow rate.

1:. BOD and TSS removal rates:

In Table 6.1 [Harleman et aI., 1990, A] TSS and BOD removal rates for PT, APT, BST,

and single stage CST are given. In Diagram 6.6 [Harleman et al., 1991, B] removal rates

achieved in the Hyperion, Los Angeles plant, where CS-2 -APT plus Activated Sludge­

is implemented are given. In Table 6.2, national (U.S.A.) averages of TSS and BOD

removal rates for PT, APT, BST, and CS-2 are calculated, based on influent and effluent

concentrations quoted from Murcott, 1991.

2. P and N removal rates:

In Table 6.1, P removal rates for all four systems are provided. The problem with BST

is that the process produces nitrogen. Produced nitrogen and low removal of P stimulate

algal growth and subsequent algal decomposition provides a new source of BOD that

tends to nullify the high BOD removal [Morrissey, 1990]. In Table 6.2 national (U.S.A.)

averages of P removal rates for IT, APT, BST, and CS-2 are calculated, based on influent

and effluent concentrations estimated by expert engineers and quoted from Murcott, 1991.

In Norway, chemically enhanced treatment is used for the high performance it

demonstrates in nitrogen removal [Odegaard, 1990, A].

b Other contaminants

The high TSS removal rate, of the chemically enhanced systems ensure a higher removal

rate for other contaminants, such as viruses, bacteria and heavy metals, which are

- 137 -



-Treatment TSS BOD P Sludge Produced

Type Removed Removed Removed (Dry wt. / day)

Primary 600/0 35% 200/0 X

I
Advanced 1.33 X (TSS)

Primaryl 80% 57% 850/0 0.12 X (Oc~tQls)

(Polymer + FeCI3) 1.45 X (tOtal)

'-
I
I

1.42 X (TSS)
I

Biological 85% 850/0 30% 0.48 X (new BiQmas~ l

Secondary2 1.90 X (total)

Chemical 1.53 X ass)
Secondary3 91% 800/0 950/0 0.47 X (Chem'Qls)

(Polymer + FeCI3) 2.00 X (total)

t. Advanced Primary (Polymer)Tre.aanent results are from San Diego. CA - ?t. Lorna plant operations data (Langwo:t.hy. 1990)

:. BiologlCa! Secondary Treatment results are from BLaU &. Veatch lnc_ Boston. MA.lanuary 1988. Residual Management